s=amranas. FCC RF Test Report Report No. : FG902103B

LTE Band 2

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Spectrum &3 pectrum &3
Ref Level 25.80 cbm  Offset 500 b = RBW 30 khz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LE510133 GHz 15.40 dam ML L 18513262 GHz 16.99 dam
T 1 1.BS0L5455 GHz 8.45 dBm Oce Bw 1.093706294 MHz TL L 1.85012138 GHz 8.29 dBm Oce Bw 2.739260739 MHz
T2 1 1 B5124825 GHz 6.83 dam T2 1 1.85286064 GHz 10.06 dam
L U J - L JU J L]

Date: 2 NOV.2018 11:36:33

DCate: 2 NOV.2019 11:37.03

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Spectrum - pectrum -
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB04392 GHz 14.86 dsm ML 1.879047 GHz 16.12 dam
T 1 LET945734 GHz 8.68 dBm Oce Bw 1.085314685 MHz TL L 1.87862737 GHz 10.11 cBm Oce Bw 2.751248751 MHz
T2 1 1 BBOS4266 GHz 9.53 dam T2 1 188137862 GHz 10.17 dam
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Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Spectrum

pectrum
Ref Level 25.60 dém  Offset 560 db & RBW 30 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 100 kHz
o Att 30de SWT 63.2us @ VBW 100kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 L.9090315 GHz 14.82 dBm ML 1.5083322 GHz 16.41 dBm
TL 1 1.90875455 GHz 8.58 dém Oce Bw 1.090909091 MHz T1 1 1.90713337 GHz 9.99 dBm oce Bw 2.727272727 MHZ
T2 1 150984545 GHz 7.49 dém T2 1 150986064 GHz 11.05 dBm
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SPORTON LAB.

FCC RF Test Report
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LTE Band 2

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM
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Date: 2NOV.2018 11:37.33

pectrum &3 um &3
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1854218 GHz 13.89 dam ML 1858177 GHz 18.16 dam
T 1 18502522 GHz 8.73 dBm Oce Bw 4.505494505 MHz TL L 1.8505045 GHz 10.11 cBm Oce Bw 9.010969011 MHz
T2 1 1 BS47577 GHz 9.74 dom T2 1 18595155 GHz 11.14 dBm
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Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM
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Spectrum &3 pectrum &3
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz

o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 1878412 GHz 14,38 dam ML 1.881299 GHz 16.98 dem

TL 1 LB777522 GHz 10.06 dBm Oce Bw 4.485514486 MHz TL L 18754446 GHz 10.689 dBm Oce Bw 9.070929071 MHz

T2 1 1 BB22378 GHz 9.20 dBm T2 1 18845155 GHz 10.37 dam
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Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

L )
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Ref Level 25.60 dém  Offset 560 db & RBW 100 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1905522 GHz 14.89 dBm ML 1.500984 GHz 15.73 dBm
T1 1 1.9052423 GHz 9.85 dBm oce Bw 4.495504496 MHz T1 1 1.9004845 GHz 10.69 dBm oce Bw 9.030969031 MHZ
T2 1 1.5097378 GHz 8.22 dbm T2 1 15095155 GHz 10.62 dBm
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LTE Band 2

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM
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Date: 2NOV.2018 11:38.34

pectrum &3 um &3
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1863044 GHz 15.54 dam ML 1.866034 GHz 17.25 dam
T 1 1.BSO7867 GHz 9.32 dBm Oce Bw 13.486513487 MHz TL L 1.8508891 GHz 10.21 dBm Oce Bw 18.341656342 MHz
T2 1 1 B642732 GHz 10.14 dam T2 1 18592308 GHz 10.07 dam
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM
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Spectrum &3 pectrum &3
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1878352 GHz 15.06 dam ML 1872807 GHz 18.44 dam
T 1 1.B732567 GHz 10.34 dBm Oce Bw 13.456543457 MHz TL L 1.8708492 GHz 10.94 dBm Oce Bw 18.181B16162 MHz
T2 1 1 8867133 GHz 9.29 dam T2 1 1889031 GHz 10.76 dam
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Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

L )
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pectrum o pectrum o
Ref Level 25.80 dém  Offset 560 db & RBW 300 kHz Ref Level 2580 dém  Offset 5.60 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1599383 GHz 14.71 dBm ML 1.806242 GHz 18.38 dBm
T1 1 1.8958467 GHzZ 8.74 dBm Oce Bw 13.366633367 MHz TL 1 1.8908891 GHz 10.96 dBm Oce Bw 18.26173B262 MHZ
T2 1 15092133 GHz 9.76 dBm T2 1 1.5091508 GHz 11.04 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

Conducted Band Edge

LTE Band 2/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 2 NOV 2019 58:28
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Ref Level 23.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 23.80 d2m  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
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purious E'"i“i'"l‘s | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84900 GHz -33.10 dém -20.10 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00076 GHz 20.95 dbm -9.05 d&
1.843 GHo 1.850 GHz 20.000 kHz 1.85000 GHz -30.05 dam -17.05 do 1.010 GHz 1.911 GHz 20.000 kHz 1.91000 GHz -30.25 dBm -17.25 de
1.850 GHz 1.852 GHz 100,000 kHz 1.85028 GHz 21.41 dém -8.59 dB 1011 CHz 820 ons 1,000 Mz 191102 chs ~32.50 cbm io55 b
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Date: 2. NOV 2018 10:07-55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.NOV.2019 10:00.42
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Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
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Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184900 GHz -23.25 dem -10.25 d8 1.008 GRz 1.910 Ghz 100.000 kHz 1.00050 GHz 13.04 dBm -16.96 dB
1.849 GHz 1.850 Gz 20.000 kiz 1.85000 GHz -27.22 dbm -14.22 d8 1.010 GHz 1.911 GHz 20,000 kHz 1.91000 GHz -29.07 dBm -16.07 dB
1.850 GHz 1.852 GHz 100,000 kHz 1.85034 GHz 13.33 dBm -16.67 dB 1011 CHz 820 ons 1,000 Mz 181101 oHe 5321 chm i0e1 ds
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I - i 1 e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,30 dém
SGL Count 100/100

offset 5.50 d& Mode Auto Sweep
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Date: 2 NOV 2019 59:35
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Date: 2. NOV 2018 10:09:03

@1 AvgPwr 01 avgrwr
20 dhipit§heck PAKS I —fEdE!r?“FffME““f - PARS
Line _$PURIOUS_| INE_ABS PABS /"\ Line pu?l:\] IS_LINE_ABS PABS
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70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184900 GHz -33.64 dBm -20.64 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00072 GHz 20.53 dbrm -0.47 d&
1,849 GHz 1.850 GHz 20,000 kHz 185000 GHz -28.76 dém -15.76 dB 1010 GHz Ta11 ane 20,000 kiz 191000 GHz ~20.46 dBm 1646 db
1,850 GHz 1,852 GHz 100,000 kHz 185026 GHz 21.00 dem -9.00 d& 1.011 CHz 1950 GH2 1.00D MHz 181101 oHe 33.17 dBm 2017 db,

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 2.NOV.2019 10:01:50
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Date: 2.NOV.2019 10:11:17

S um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck PAES | SPURIHECHBEKABS_ PAES
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm { v ""'"‘L\ 10 gyt \
0 dBm [ \ 0 dErr’ 1
-10 dem : 1 -10 ddm s
| SPURIOUS_LINE_ABS_ I‘ \ \
-20 dBm! -20 dpm :
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Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84900 GHz -22,51 dém -9.51 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00061 GHz 12.33 dBm -17.67 dB
1.849 GHz 1.850 Gz 20.000 kiz 1.85000 GHz ~28.53 dbm -15.59 d8 1.010 GHz 1.911 GHz 20,000 kHz 1.91000 GHz -30.12 dBm -17.12 d8
1,850 GHz 1,852 GHz 100,000 kHz 185061 GHz 12.58 dBm -17.42 dB 1011 CHz 1950 GH2 1,000 Mz 191101 chs T 555 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,30 dém
SGL Count 100/100

offset 5.50 d& Mode Auto Sweep

Date: 2 NOV 2019 11:43:31

@1 AvgPwr (@1 avgPwr
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Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 1.84899 GHz -33.81 dém -20.81 d& 1.308 GHz 1.510 Ghz 100.000 kHz 190972 GHz 20.32 dBm -9.68 db

1,849 GHz 1.850 GHz 20,000 kHz 185000 GHz -31.16 dém -18.16 dB 1010 GHz Ta11 ane 20.000 kHz 191000 GHz 30 48 dBm 1748 de

1,850 GHz 1,852 GHz 100,000 kHz 185026 GHz 20.21 dém -9.79 d& 1011 CHz 1950 GH2 1,000 Mz 81100 CHe ~33.36 cbm 2038 db,
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Date: 2 NOV 2018 11:4545

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23680 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck pakS | SPURIRIECHBEKABS PAES
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem . SN 10 dampe® \
0 dem il ‘!\ 0 dem 1
-10 dem ; -10 ddm &l
| GPURIOUS_LINE_ABS_ [ \
20 dBm 20 dim :
K 1 \F'“w l
-30 dem ,ar"‘w' ot g 30 dBm o [ M"‘W\
-40 dBm ’M’ ‘(’ -40 dBm \\,‘ MM‘ )
v WWW.A
50 dBm L) 50 dBm P, |
- et IS SR SR (TN
50 dam 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts stop 1.852 GHz | (| Start 1,908 Ghiz 3003 pis Stop 1.2 Ghz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -23.18 dém -10.18 dé 1,908 GHz 1.910 GHz 100.000 kHz 1,90899 GHz 12.17 dBm -17.83 dB
1.845 Ghz 1.850 GHz 20,000 kHz 1.84999 GHz -29.51 dém -16.51d8 1.910 GHz 1.911 GHz 20,000 kHz 191002 GHz -30.49 dBm -17.49 dB
1,850 GHz 1,852 GHz 100,000 kHz 185075 GHz 12.24 dBm -17.76 dB 1.011 CHz 1.690 GH2 1.00D MHz 161100 GHz 03 .57 dBm S10.87 B
T
) i )
Date: 2NOV.2019 11.44:38 Date: 2.NOV.2019 11:46:53
Sporton International (Kunshan) Inc. Page Number : B65 of B238
TEL : +86-512-57900158 Report Issued Date : Dec. 06, 2019
FAX : +86-512-57900958 Report Version . Rev. 01

FCC ID : IHDT56YK2



s=amranas. FCC RF Test Report Report No. : FG902103B

LTE Band 2/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 2380 dém Offset 5.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr

20 abHiL Gheck BAES - | SPURIRIECHBEKSS_ T BARS
Line _$PURIOUS_| INE_ABS PASS /’W Line _kpurious_JIKE_aes PASS

10 dem f 10 dBm:

\ J

,EELEZEUE,U-,EABE, \Ll ::: ::: /i
30 d -30 dBm—

. B A I | AL N
-f’fm- ”W\'v‘-"“""’""f [ ‘ / N \LJJ v \ kw‘m m'\wwm‘w“‘m

- e L -50 T
ipsrersk N SRSNSUPS BT W/ L%} Ty

<60 dBm: -60 dBm

-70 dém -70 dBm

Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -37.50 dém -24.50 dé 1.907 GHz 1.910 GHz 100.000 kHz 1.90378 GHz 20.89 dBm -5.11 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -18.53 dBm -5.93 dB 1.910 GHz 1.911 GHz 30.000 kHz 191000 GHz -19.43 dBm -6.43 dB
1,850 GHz 1,853 GHz 100,000 kHz 185027 GHz 21.02 deém -8.98 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91103 GHz 36,98 dBm ~23.08 dB

Il ) i

Date: 2.NOV.2019 10:14:54 Date: 2 NOV 2018 10:24:21

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr

20 chifiL Gheck PAES | SPUB|RIECHBEKAES PARS

Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES

10 deém fm - - 1.dBk =

0 dBm 1 dem ’,

-10 dem -10 dem !
| SPURIOUS_LINE_ABS_ 1 |

20 dBm WM '-‘ l 20 dem 4 ]

30 dam S = v -30 dem [ -

M R s,

T, g
-40 dBm o T -40 dBm “‘W
i 50 dBm RaC
A ]
50 dam 60 dBm
70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||[Start 1.907 GHz 3003 pts Stop 1,92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84885 GHz -18.93 dBm -5.93 d& 1.007 GHz 1.910 GHz 100.000 kHz 1.90802 GHz 9.57 dbm -20.43 dB
1,849 GHz 1.850 GHz 30.000 kHz 185000 GHz -27.38 dém -14.38 dB 1010 GHz 1811 GHz 20,000 kHz 191000 GHz 26,40 dBm 13,40 dB
1,850 GHz 1,853 GHz 100,000 kHz 185059 GHz 9,69 deém -20.31 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91106 GHz 19.65 dbm 6.65 dB
T
) i )
Date: 2.NOV. 2019 10:17.08 Date: 2.NOV.2019 10:26.36
Sporton International (Kunshan) Inc. Page Number : B66 of B238
TEL : +86-512-57900158 Report Issued Date : Dec. 06, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56YK2



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2 /3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /

1RB

Date: 2 NOV 2019 10:16:01

Date: 2 NOV 2018 10:25:28

spectrum x| spectrum
Ref Level 23.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 23.80 d2m  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 chiiL §heck paRS | SPURIGIECHBERSS_ Ty BARS
Line _3PURIOUS_| INE_ABS PASS / Line _fpurious_jTVE_aps PABS
10 dem 10 dBm: !
0 dBm \ 0 dom | \
-10 dBm -10 dém I
| SPURIOUS_LINE_ABS_ \l J
-20 dam \ 20 dBm /
-30 dBm fi <30 dom—ft o
/ LA
- FEVEL N AR
it {f,.,wmw ‘ / 'Hw ‘ " ] \ W A,Mu%
50 dBm : MWMJ ol " 5 L T Lk PR
prevy e 4 %y I NP T re— T T
-60 dBm -60 dBm
70 dém -70 dem
Start 1,84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -37.65 dém -24.65 d& 1.907 GHz 1.510 Ghz 100.000 kHz 190976 GHz 21.03 dBm -8.97 db
1.843 GHo 1.850 GHz 30.000 kHz 1.85000 GHz -20.57 dam “7.57.d8 1.010 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -20.61 dBm -7.61d8
1.850 GHz 1.853 GHz 100,000 kHz 1.85024 GHz 20.66 dBm -0.34 dB 1011 CHz 820 ons 1,000 Mz 191101 chs ~37.17 cbm 417 B
Y
i J1 "

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck PAES | SPURIRHECHBEKABS_ PAES
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
0 de 1q,d8m,
10 aBm {/«WWM\ hel R
0 dBm \ dem L
-10 dem -10 dBm &
| GPURIOUS_LINE_ABS_ |
20 dBm - 20 dem
st J l Ww"""‘*
— Mot
-30 dem - -30 dem e,
p—— I g W%
-40 dém J"“"M'wl =t -40 dBm *‘M'w-..\.‘
ot M\Mw«,.,
S0 eyt - )
S0 AR S0 dBm s
50 dam 60 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz | |[I'start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184896 GHz -18.8% dem -5.89 dB 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00733 GHz .47 dBm -21.53 dB
1.843 GHo 1.850 GHz 30.000 kHz 1.84853 GHz -26.07 dam -15.07 d8 1.010 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -27.77 dém -14.77 de
1,850 GHz 1,853 GHz 100,000 kHz 1,85050 GHz 8,59 deém -21.41 dB 1011 CHz 1950 GH2 1,000 Mz 191100 chs ~19°39 dbm 659 db
T
I 1 P

Date: 2.NOV.2019 10:18.18

Date: 2.NOV.2019 10:27.43

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YK2

Page Number
Report Issued Date
Report Version

: B67 of B238
: Dec. 06, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2 / 3MHz / 64QAM

Lowest Band Edge / 1

RB

Highest Band Edge /1 RB

]" 1

Date: 2 NOV 2019 11:43:00

i

Date: 2 NOV 2018 11:51:22

spectrum x| spectrum
Ref Level 23.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 23.80 d2m  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 chiiL §heck paRS | SPURIMECHBEKARS BAR:
Line _$PURIOUS_| INE_ABS PASS ” Line _$PURIOUS ]TI— ABS PASS
10 dem - 10 dBm:
0 dem \ 0 dem r \‘
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ \ f
20 dam \ 20 dBm f
-30 d8m 4 -30 dBm “E :
AR AT |
-40 dBm dem
fn i Yy | | ‘ A N
-50 dBm - T = Wl 5, dem—t- RO RO
S R Bo— e T g o e v— »
-0 dBm 50 dBm
70 dém -70 dem
Start 1,84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -37.74 dém -24.74 d& 1.907 GHz 1.910 GHz 100.000 kHz 1.90075 GHz 20.20 dBm ~9.80 d&
1.843 GHo 1.850 GHz 30.000 kHz 1.85000 GHz -22.37 dam -9.37.d8 1.010 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -22.16 dBm -0.16 d8
1,850 GHz 1,853 GHz 100,000 kHz 185024 GHz 20.60 dem -9.40 dB 1011 CHz 1950 GH2 1,000 Mz 191102 chs ~37.15 cbm e RTPT

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.NOV.2019 11:49.08

Date: 2.NOV.2019 11:50:15

S um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck PAES | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem i ™ 10g8m-—
o Lad Al
i \ \
0 dBm dem -
-10 dem 10 dem %
| SPURIOUS_LINE_ABS_ |
20 dBm » 20 dem
e
Mw‘"’ l o,
30 dam g e -30 dem et vy
M«v i - [t
40 dam o 40 dBm Y h»..‘..m
i g
20 g it 50 dBm W%M_“M
50 dam -60 dem
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||[['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -19.66 dém -6.66 d& 1.907 GHz 1.910 GHz 100.000 kHz 1.90739 GHz 5.57 dBm -21.43 db
1.843 GHo 1.850 GHz 30.000 kHz 1.85000 GHz -27.95 dam -14.85 dB 1.010 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -26.66 dBm -15.66 de
1.850 GHz 1.853 GHz 100,000 kHz 1.85102 GHz 5.53 dBm -21.37 d8 1011 CHz 820 ons 1,000 Mz 191111 ohe ~16.9 dbm 6.09 db
Y
I J1 "

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YK2

Page Number
Report Issued Date
Report Version

: B68 of B238
: Dec. 06, 2019
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 2 NOV 2019 10:31:20

spectrum x| spectrum
Ref Level 23.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 23.80 d2m  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 chiiL §heck paRS v | SPURIMECHBEKARS . BARS
Line _3PURIOUS_| INE_ABS PASS ] \ Line _§PURIOUS_|LINE_ABS \\ PAES
10 dem 10 dBm: }l
0 dem / \ 0 dem “
-10 dBm — -10 dém f—
| SPURIOUS_LINE_ABS_ f ‘lL [
-20 dam r : 20 dBm . J\
-30 dem /J \\"\ fi -30 dBm i f
TR | .
e - AWl "W [ v
- 7 e T 7 N
J— \ P N / b“w el \ jsu o } L O Y
— [ e o " WPl - T e ]
60 dBm 50 dBm
70 dém -70 dem
Start 1,84 GHz 3003 pts Stop 1.855 GHz |||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -35.20 dém -22.20 d& 1.505 GHz 1.510 Ghz 100.000 kHz 190964 GHz 21.23 dBm -8.77 db
1.843 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -23.63 dBm -10.63 dB 1010 GHz 1911 GHz 50.000 kHz 51000 oHe 23 40 dBm 10,40 db
1.850 GHz 1.855 GHz 100,000 kHz 1,85033 GHz 21.66 dBm -8.34 dB 1.911 GHz 820 ons 1,000 Mz 191112 che ~37.37 dbm 437 B
Y
I it i

Date: 2 NOV 2018 10:40:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck PAES | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
l,.,-xM-,.r-hmfb-.-erVNM Pty P, x T
0 dem ( l\ dBm l\
-10 dem 10 dBm
| SPURIOUS_LINE_ABS_ f \ \I
-20 dém 20 dem .
e f )1 \"""—Mw
P ; .
-30 dem - — r—d 30 dem = "
AR 40 dBm
T
50 dam 50 dBm
50 dem 60 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | |[I'start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184892 GHz -19.83 dém -6.83 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00565 GHz 7.67 dbm -22.33 dB
1.849 GHz 1.850 GHz £0.000 kHz 1.85000 GHz ~29.06 dBm -16.06 d& 1.010 GHz 1.911 GHz 50,000 kHz 1.91000 GHz -28.45 dBm -15.45 dB
1.850 GHz 1.855 GHz 100,000 kHz 1.85062 GHz 7.28 dBm -22.72 dB 1011 CHz 820 ons 1,000 Mz 191101 chs 5070 dbm 370 db
Y
I 1 P

Date: 2.NOV.2019 10:33:34

Date: 2.NOV.2019 10:43:02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YK2

Page Number : B69 of B238
Report Issued Date : Dec. 06, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2380 dém Offset 5.80 dg
SGL Count 100/100

Mode Auto Sweep

]" 1

Date: 2 NOV 2019 10:32:27

i

Date: 2 NOV 2018 10:41:55

@1 AvaPwr (@1 avgPwr
20 abHiL Gheck BAES - | SPURIAIE CHBEKABS . BARS
Line _$PURIOUS_| INE_ABS PABS i Line _§PURIOUS_|LINE_ABS \ PABS
I
10 dem- /' 10 dBm \
0 dem i 0 dBm ‘
-10 dBm i -10 dBm i
| SPURIOUS_LINE_ABS_ J‘ H [ |
-20 dBm r \ -20 dBm fl *
-30 dem fi -30 dBm A
P
FIVERE A NN
f.umew / % f \ ! 'ﬁ! Uiﬁ } ] ».«ﬂ \ b, L.
AP, TN ] JL | ) o, o SERY i
A Cale tetad o e W ”-UU \,.-Jr-f W - ] L L
60 dBrm
-70 dem

Start 1.84 GHz 3003 pts Stop 1.855 GHz |||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.840 Gz 1.849 GHz 1.000 MHz 1.84893 GHz -38.21 dém -25.21 d& 1.505 GHz 1.510 Ghz 100.000 kHz 1.90967 GHz 20.56 dBm -9.44 db

1,849 GHz 1.850 GHz 50.000 kHz 185000 GHz -24.01 dém -11.01 dB 1010 GHz Ta11 ane 20,000 kHz 191000 GHz “24.40 dBm 1140d8

1,850 GHz 1,855 GHz 100,000 kHz 185032 GHz 20.84 dém -9.16 dB 1.011 CHz 1950 GH2 1.00D Mz 1 a1102 cHe 38,46 dBm 25 46 db,

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23680 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck pakS | SPURIRIECHBEKABS PAES
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem. 10 dém
ﬁ-wﬂﬂuw/uf-v\.m.rww,\ A il Ay
0 dBm . \ dBm \\
-10 dem | 10 dem
| GPURIOUS_LINE_ABS_ } \ \
20 dBm 20 dBm v
-30 d&m — Mw H -30 dem L [
MW = ‘ S i o—
e 40 dBm Baa
-50 dBm -50 dBm
50 dam 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -20.57 dém -7.57 dé 1,905 GHz 1.910 GHz 100.000 kHz 1,90804 GHz 6.18 dbm -23.82 db
1.845 Ghz 1.850 GHz 50.000 kiz 1.85000 GHz -29.61 dém -16.61d8 1.910 GHz 1.911 GHz 50.000 kHz 191001 GHz -30.42 dBm -17.42 dB
1,850 GHz 1,855 GHz 100,000 kHz 185349 GHz £.19 dém -23.81 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91103 GHz 50,05 dBm EXTXD
T
) i )
Date: 2NOV.2019 10:34.42 Date: 2.NOV.2019 10:44.08
Sporton International (Kunshan) Inc. Page Number : B70 of B238
TEL : +86-512-57900158 Report Issued Date : Dec. 06, 2019
FAX : +86-512-57900958 Report Version . Rev. 01

FCC ID : IHDT56YK2



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 2 NOV 2019 11:52:30

spectrum x| spectrum
Ref Level 23.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 23.80 d2m  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 chiiL §heck paRS | SPURIMECHBEKARS " BARS
Line _3PURIOUS_| INE_ABS PASS [WI Line _§PURIOUS_LINE_ABS \ PAES
10 dem ! 10 dBm \
0 dem /l 0 dem \
-10 dBm - -10 dém
| SPURIOUS_LINE_ABS_ f \
-20 dam * \ 20 dBm J\
-30 dom A -30 dem
o / \\ f/ \ i\ \
A i / ”\M‘ /| N\
e S / “ \\MIW I h/“w‘h\ﬂ - M‘m-wm SR
50 dBm-—
70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz || Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184847 GHz -40.30 dém -27.30 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00065 GHz 20.42 dBm -0.56 d&
1.843 GHo 1.850 GHz 50.000 kHz 1.85000 GHz -25.47 dam -12.47.d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -24.15 dBm -11.15 d8
1.850 GHz 1.855 GHz 100,000 kHz 1.85032 GHz 20.32 dBm -0.57 dB 1011 CHz 820 ons 1,000 Mz 191105 chs ~39.40 cbm 3640 db
Y
) i )

Date: 2 NOV 2018 11:5552

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23680 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbilLgheck AT | SPURIRIECHBEKABS PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem. 10 dém
bt i i et s maaa r oot
0 dBm f -WMH uf;’aw ll
10 dem | |‘ 10 dem
| GPURIOUS_LINE_ABS_ J | \
-20 dém } i 20 dem
-30 dBm — e — -30 dBm _—
e w— et
R -40 dBm e
o
-50 dBm -50 dBm
50 dam 50 derm
70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -20.63 dém -7.63 dé 1,905 GHz 1.910 GHz 100.000 kHz 1,90877 GHz 6.13 dBm -23.87 db
1.845 Ghz 1.850 GHz 50.000 kiz 1.85000 GHz -29.72 dém -16.72 d8 1.910 GHz 1.911 GHz 50.000 kHz 191001 GHz -30.25 dBm -17.25 dB
1,850 GHz 1,855 GHz 100,000 kHz 185349 GHz £.62 dém -23.37 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91100 GHz ~20.80 dBm ~7.80 d&
T
) i )
Date: 2NOV.2019 11.53.37 Date: 2.NOV.2019 11:54:44
Sporton International (Kunshan) Inc. Page Number : B71 of B238
TEL : +86-512-57900158 Report Issued Date : Dec. 06, 2019
FAX : +86-512-57900958 Report Version . Rev. 01

FCC ID : IHDT56YK2



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 2380 dém Offset 5.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifiL Gheck paRS . | SPUEI G CHBEKABS_ Y T—
Line _PURIOUS_|INE_ABS PABS (\ Line _$PURIOUS_LINE_ABS PABS ||
10 dem \ 10 dBm # l
0 dBm ‘ 0 dem -
| [
-10 dBm . ” -10 dBm +
| SPURIOUS_LINE_ABS_ JI \ J ‘\
-20 dBm I! - -20 dBm -
| n n [
-30 dBm \ \ -30 dBm “ jj.
<o dom N | il . AR LAy
| ] MH.
50 deget /*" W"'M / LAl { \ ﬂl/\ JJ 50 Yem | | ‘ Y, \.[ om0
’ AV TP T N —
\ .
-60 dem * -60 derm of]
-0 d8m -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|| Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'"iSSi“TS ‘ | | | Spurious Emissions
| Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184605 GHz -40.16 dém -27.16 d& 1,500 GHz 1.910 GHz 100.000 kHz 1,90542 GHz 21.24 dbm -5.76 d&
1.843 GHo 1.850 Ghz 100.000 kiiz 1,849 GHz -31.28 dém -18.28 d& 1,910 GHz 1.911 GHz 100,000 kHz 1.91001 GHz -31.21 dbm -18.21 db
1.850 GHz 1.860 GHz 100,000 kHz 1.85060 GHz 21.38 dém -8.62 dB 1811 aHe 820 ons 1,000 M 191107 oo ~35 46 dbm 2 45 B

]" 1

Date: 2 NOV 2019 10:47:46

i

Date: 2 NOV 2018 10:57-14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23680 dém  Offset 5.50 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbilLgheck AT | SPURIRIECHBEKABS PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
[ ,«Ww,—mmwn—wwm»l o E.vwnﬁwﬁ_mu-mwww-_wu
0 dem m i
|
-10 dam { \ -1o dBm il
| SPURIOUS_LINE_ABS_ ‘ \ \
-20 dm o ([ 2 e
30 oL MMM"‘“’" J“‘ - WMW —
-40 dBm -40 dBm H\
-50 dam -50 dBm
-60 dem 60 dBm
70 dem -70 dBm
Start 1.84 GHz 3003 pts stop 1.86 GHz_||([Start 1.9 criz 3003 pts Stop 192 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -23.19 dém -10.19 dé 1,900 GHz 1.910 GHz 100.000 kHz 1,90163 GHz 4.38 dbm -25.62 db
1.845 Ghz 1.850 GHz 100,000 kHz 1.85000 GHz -30.67 dém -17.67.d8 1.910 GHz 1.911 GHz 100,000 kHz 191001 GHz -30.51 dBm -17.51 dB
1.850 GHz 1.860 GHz 100,000 kHz 185348 GHz 4.23 dBm -25.77 dB 1.911 GHz 1.920 GHz2 1.000 MH2 1.91106 GHz 24.06 dBm -11.06 dB
Y
) i )
Date: 2 NOV.2019 105001 Date: 2.NOV.2019 10:50.28
Sporton International (Kunshan) Inc. Page Number : B72 of B238
TEL : +86-512-57900158 Report Issued Date : Dec. 06, 2019
FAX : +86-512-57900958 Report Version . Rev. 01

FCC ID : IHDT56YK2



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,30 dém
SGL Count 100/100

offset 5.50 d& Mode Auto Sweep

]" 1

Date: 2 NOV 2019 10:48:53

@1 AvgPwr (@1 avgPwr
20 dbifil gheck BARS . D VRIS CHBIEABS_ MR
Line _§PURIOUS_|INE_ABS PAKS ﬁ’\ Line _§PURIOUS_|INE_ABS pags ||
10 dBm: # \ 10 dBm: # ‘
0 dém Jl \ 0 dem J l
-10 dBm -10 dBm ‘F
| SPURIOUS_LINE_ABS_ )' R | \
-20 dBm Il il -20 dBm y ‘L
[
| i i |
-30 dem -30 dBm
/ Wy H fl / | f/ \
/y.».\ by - fﬂldam ﬂ; L]
J MM LH ’ulh ” M / " Elkl M H o \MMW“\
SNSR—T / (ing] i \ ,Ml ‘J u\ ‘D Bm ] r\ JIJ‘ L N Fia ]
M b TRV AL —
v -60 it i
70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|l 'Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184850 GHz -39.35 dém -26.35 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00039 GHz 19.68 dBm -10.12 d&
1.849 GHz 1.850 GHz 160.000 khz 1.84589 GHz -32.57 dbm -19.57 d8 1.010 GHz 1.911 GHz 100,000 kHz 1.91000 GHz -31.86 dBm -13.86 dB
1.850 GHz 1.860 GHz 100,000 kHz 1.85058 GHz 20,77 dém -9.23 dB 1011 CHz 820 ons 1,000 Mz 191100 chs ~38°17 cbm 3517 b

i

Date: 2 NOV 2018 10:5821

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23680 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
on dbipuLgheck PARS | SPURIRHECHEKABS PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
ods et it i i Ik i sl A A 0 ’é};—-mwm—ww it ATt u—\,w\
-10 dBm \ -1jo dem -
| SPURIOUS_LINE_ABS_ ( \ I\
-20 dBm: - -30 dem
. I J l\ L L P s
— Towvret y
-40 dBm -40 dBm [
50 dam 50 dBm
50 dem 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts stop 1.86 GHz_||([Start 1.9 criz 3008 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -22.93 dém -9.93 dé 1,900 GHz 1.910 GHz 100.000 kHz 1,90360 GHz 3.74 dBm -26.26 dB
1.845 Ghz 1.850 GHz 100,000 kHz 1.85000 GHz -31.60 dém -18.60 d8 1.910 GHz 1.911 GHz 100,000 kHz 191000 GHz -32.08 dBm -19.08 dB
1.850 GHz 1.860 GHz 100.000 kHz 185885 GHz 3.60 dBm -26.40 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91102 GHz -23.85 dBm -10.85 dB
Y
) i )
Date: 2NOV.2019 10:51.08 Date: 2.NOV.2019 11:00.36
Sporton International (Kunshan) Inc. Page Number : B73 of B238
TEL : +86-512-57900158 Report Issued Date : Dec. 06, 2019
FAX : +86-512-57900958 Report Version . Rev. 01

FCC ID : IHDT56YK2



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,30 dém
SGL Count 100/100

offset 5.50 d& Mode Auto Sweep

Date: 2 NOV 2019 11:56:59

@1 AvgPwr (@1 avgPwr
20 abifil dhack paRS | SPURIMECHBEKARS BARS
Line _§PURIOUS_| INE_ABS PAKS m Line _§PURIOUS_|INE_ABS PABS }ﬂ
10 deém { \ 10 dBm I
0 dBm I IL 0 dem ‘ |\
-10 dBm - 10 dBm I
| SPURIOUS_LINE_ABS_ / \- f \
-20 d@m ! 20 dBm —
-30 dem \ i -30 dBm f J |
\\ ! D - e “ i
™ et I I / TN
A . LL N b | i Py N
“aqppirmiaphawne I'4 \A“ﬂf\ )l | rk ‘Vl’\ , ) MM F\_M o N T, a—
r\,\w'_-’\l'“' g, (l‘“ b b e n A ,Jj e
cal 50 bty
70 dBm

Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|l 'Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 1.84898 GHz -39.92 dém -26.92 d& 1.500 GHz 1.510 Ghz 100.000 kHz 1.00943 GHz 20.15 dBm -5.85 db

1.849 GHz 1.850 GHz 160.000 khz 1.84599 GHz -33.68 dbm -20.60 d& 1.010 GHz 1.911 GHz 100,000 kHz 1.91000 GHz -34.24 cBm -21.24 dB

1.850 GHz 1.860 GHz 100,000 kHz 1.85060 GHz 20,64 dBm -9.36 dB 1011 CHz 820 ons 1,000 Mz 191112 che ~39.79 chm 36,75 b

Y
I 1 P

Date: 2 NOV 2018 12:00:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 2.NOV.2019 11:58.07

S um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifiL Gheck BARS | SPUB|RIECHBEKAES PARS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dBm 10 dBm
- ‘ I —— Ao
o dam (-—_ e, Wﬁ\avﬁ\,r\v.ﬂ\&w—v\‘ o dgie At A Ao ‘
|
1
-10 dem 1 -4o dem :
| SPURIOUS_LINE_ABS_ { \ l
20 dBm || 4o o
-30 dem N Z st f L u'gu dem lﬂ [,
TEa st - [T ]
-40 dBm -40 dBm
50 dam 50 dBm
50 dem 60 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | |[[Start 1.0 cHz 3003 pts Stop 1.97 GHiz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84876 GHz -23.18 dém -10.18 d& 1.900 GHz 1.910 GHz 100.000 kHz 1.90122 GHz 4.01 dBm -25.99 db
1.845 GHz 1.850 GHz 100000 kHz 1.84999 GHz -31.92 dBm -18.52 dB 1010 GHz 1911 GHz 100.000 kHz 51000 ohe 32,40 dBm ~15.40 db
1.850 GHz 1.860 GHz 100,000 kHz 1.85862 GHz 3.64 dBm -26.36 dB 1011 CHz 820 ons 1,000 Mz 191108 chs ~23.51 chm ST

i

Date: 2.NOV.2019 11:59:14

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YK2

Page Number : B74 of B238
Report Issued Date : Dec. 06, 2019
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG902103B

LTE Band 2 / 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 23.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 23.80 d2m  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 svgPwr

20 abifil dhack pARS | SPUEI G CHBEKABS_ BARS

L RN
Line _§PURIOUS_| INE_ABS PASS ” Line _§PURIOUS_LINE_ABS PASS
10 dBm: ‘ ‘

10 dBm ‘[
s Il o i
i

| SPURIOUS_LINE_ABS_

[ \
Fy T

30 dem L -30 dBm J

40 dBm \u n -40,dBm -
50 dam /FH\ Mw ! A -IIPJJ \] ] ‘I ! / \L\ il ] Ar ’JV\ \Mm e

0
1 -5 tem r
= g # yra "“H‘ \\f} g \‘1'\,. A IR IW? 0 T \\j/L\ R d i R T
60 dam Y U] Py gelnld 50 i 1t e
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84881 GHz -40.24 dBm -27.24 dé 1.895 GHz 1.810 GHz 100.000 kHz 1.0915 GHz 21.11 dém -8.89 dB
1.843 GHz 1.850 GHz 150.000 kHz 1.84397 GHz -31.28 dBm -18.28 dB 1.910 GHz 1.911 GHz 150,000 kHz 1.91000 GHz -32.11 dBm -19.11 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85088 GHz 21.16 dBm -8.84 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91124 GHz -38.53 dbm -25.93 dB

]" 1

Date: 2 NOV 2019 11:04:12

i

Date: 2 NOV 2018 11:13:40

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23680 dém  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
on dbipuLgheck PARS | SPURIRHECHEKABS PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0ds S U PR e ey 0 Gt R s o, po
-10 dom | \ -10 dem \
| SPURIOUS_LINE_ABS_ J ‘ ‘
-20 dBm! ' -20 dBm T
1] | b -
L= " Nl T
-40 dBm M
50 dam 50 dBm
50 dem 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -24.35 dém -11.35 dé 1,695 GHz 1.910 GHz 100.000 kHz 1,89940 GHz 2.73 dBm -27.27 dB
1.845 Ghz 1.850 GHz 150,000 khz 1.84912 GHz -31.18 dém -18.18.d8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -31.59 dBm -18.59 dB
1.850 GHz 1.865 GHz 100.000 kHz 186144 GHz 2.77 dBm -27.23 dé 1.911 GHz 1.920 GHz 1,000 MHz 1.91103 GHz -25.19 dBm -12.19 dB
Y
) i )
Date: 2NOV.2019 11.06.27 Date: 2.NOV.2019 11:15.55
Sporton International (Kunshan) Inc. Page Number : B75 of B238
TEL : +86-512-57900158 Report Issued Date : Dec. 06, 2019
FAX : +86-512-57900958 Report Version . Rev. 01

FCC ID : IHDT56YK2



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 2 NOV 2019 11:05:20

Date: 2 NOV 2018 11:14:47

spectrum x| spectrum
Ref Level 23.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 23.80 d2m  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 bl qheck pARs » | SPURIMECHBEKARS BARS .
Line _§PURIOUS_| INE_ABS PA H Line _§PURIOUS_|INE_ABS PABS ”
10 dBm: ' i 10 dBm: ‘ \
0 dém J ‘L 0 dém J \
-10 dBm EH -10 dBm -
| SPURIOUS_LINE_ABS_ J \ J |
20 dam l\ 20 dBm ! ‘\I
-30 d&m H -30 dBm ,J !
» ‘ “‘ -40_dBm HJ[ i‘
M i ﬂ L 7 Ny
e | — ;\ Jl A Ilrl 1 r Bm )“\ il W ] i P . m{m
ST, VL1 A ot <
w, TN e L | 1Ll o
o 0
0N AP
70 dBm
Start 1,84 GHz 3003 pts Stop 1.865 GHz |||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184892 GHz -38.31 dém -25.31.d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00015 GHz 20.72 dBm -0.28 d&
1.843 GHo 1.850 GHz 150.000 k2 1.85000 GHz -30.23 dam -17.23d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91000 GHz -32.47 dBm -19.47 de
1,850 GHz 1,865 GHz 100,000 kHz 185082 GHz 20.95 dem -9.05 de 1011 CHz 1950 GH2 1,000 Mz 191136 chs —40.04 cbm 3704 b
T
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 2.NOV.2019 11.07.35

i

Date: 2.NOV.2019 11:17.02

] um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck PAES | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dem. 10 dém
0 dBm . L L \ o e LI S \
-10 dem , -1 dBm
| GPURIOUS_LINE_ABS_ } I \
20 dBm ] . 20 dem L
30 et | [ \ 0 dem : [
[ 7 vt =
-40 dBm -40 dBm
-50 dBm -50 dBm
50 dam 50 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[I'Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | ALimit Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -25.21 dém -iz.21.d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80859 GHz 2.28 dBm -27.72 dB
1,849 GHz 1.850 GHz 150,000 kHz 184990 GHz -32.02 dém -19.02 dB 1010 GHz Ta11 ane 180.000 KkHz 191000 GHz 32 44 dBm 1944 dp
1,850 GHz 1,865 GHz 100,000 kHz 185051 GHz 1,88 dBm -28.12 dB 1011 CHz 1950 GH2 1,000 Mz 181107 cHe T 1271 db,

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YK2

Page Number : B76 of B238
Report Issued Date : Dec. 06, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,30 dém
SGL Count 100/100

offset 5.50 d& Mode Auto Sweep

Date: 2 NOV 2019 12:01:29

@1 AvgPwr @1 svgPwr
20 chiiL §heck pARS | SPURIMECHBEKARS BARS .
Line _3PURIOUS_| INE_ABS PASS [\ Line _§PURIOUS_|LINE_ABS PABS ”
10 dem " l 10dBm ' \
0 dem K ! 0 dem J k
-10 dm ! -10 dBm .
| SPURIOUS_LINE_ABS_ j l\ / \
-20 dém -20 dBm J
Y 1
-30 dBm / I\\ -30 dem ! !
-40 dBm M‘J | P‘ ~40,dBm l !W’.J M
50 d@m / l“,w,,.... f A | M| ] ; \ i,
- A O BN
60 dem i A4 L, M‘U, e e AL st
70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz |||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84893 GHz -40.32 dém -27.52 d& 1.895 GHz 1.510 Ghz 100.000 kHz 190918 GHz 20.55 dBm -9.45 db
1.849 GHz 1.850 GHz 150.000 khz 1.85000 GHz -32.57 dbm -19.67 d8 1.910 GHz 1.911 GHz 150,000 kHz 1.91001 GHz -31.60 dBm -13.80 dB
1.850 GHz 1.868 GHz 100,000 khz 1.85083 GHz 20.67 dBm -9.33 dB 1.911 GHz 1520 GHz2 1,000 Mz 191117 chs ~37°57 cbm 457 B
|
I it i

Date: 2 NOV 2018 12:04:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck PAES | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
0 dem . ) \ 0 e L, \
-10 dem , -10 dem
| SPURIOUS_LINE_ABS_ J I \
20 dBm | 20 dem ‘
T I -
" -20 dBm l,\ By
et Yoot —
-40 dBm -40 dBm
50 dam 50 dBm
50 dem 60 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[I'Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84838 GHz -25.17 dém -12.17 d 1.895 GHzZ 1.910 GHz 100.000 kHz 1.90064 GHZ 1.78 dBm -28.22 db
1.843 GHo 1.850 GHz 150.000 k2 1.85000 GHz -32.21 dam -19.21 d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91002 GHz -32.82 dBm -19.82 de
1.850 GHz 1.865 GHz 100,000 kHz 1.86381 GHz 2.08 dBm -27.92 dB 1011 CHz 820 ons 1,000 Mz 191118 che 36,16 cbm S ERTYT

]" 1

Date: 2.NOV.2019 12:02:38

i

Date: 2.NOV.2019 12:03:43

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YK2

Page Number : B77 of B238
Report Issued Date : Dec. 06, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2380 dém Offset 5.80 dg
SGL Count 100/100

Mode Auto Sweep

(@1 dvgPwr

\ o

@1 AvgPwr
20 abifil dhack PTIS | SPUEI G CHBEKABS_ FARS .
Line _§PURIOUS_| INE_ABS HPA 55 Line _§PURIOUS_|INE_ABS PABS “

10 dem i 10 dBm / l

0 dBm /J \ 0 dem ! L

-10 dém -10 dBm IU "

| SPURIOUS_LINE_ABS_ J \\ \

-20 d@m / : 20 dBm L
r i‘ | -30 dBm ’1 /- l\q

) -40 dem {

= |

sffer A\

= T T +
‘\.\w,wf L\A /\fu W, Lh ] I‘w j \ ML\A o ]
M, N A e A\ i
i 60 d Lo
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -39.38 dém -26.38 d8 1.890 GHz 1.810 GHz 100.000 kHz 1.90891 GHz 20.82 dBm -9.18 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -32.88 dBm -15.88 dB 1,010 GHz 1.911 GHz 200,000 kHz 1.91000 GHz -32.03 dBm -19.03 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,85109 GHz 21.30 dBm -8.70 d& 1.911 GHz 1.920 GHz 1,000 MHz 1.91119 GHz -39.60 dBm -26.60 dB

]" 1

Date: 2 NOV 2019 11:20:38

i

Date: 2 NOV 2018 11:30:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23,80 dBm
SGL Count 100/100

Offset 5.50 dB Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
20 abiiL GhEck AT | SPURIMAECHYEK RS _ PARS
Line _$PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PASS
10 dBm 10 dBm
0 dBm S E— - 2 \ 0 dew nebn, B \
-10 d8m I -IE(dBrr
| SPURIOUS_LINE_ABS_ J 1 ‘
-20 dBm t -2q dem
'i 1 || e L = S
o gt ""‘"‘»‘__ﬁ
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
-70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | |('Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84869 GHz -25.71 dém -12.71 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.90010 GHz 1.96 dBm -28.04 dB
1.843 GHz 1.850 GHz 200.000 kHz 1.84300 GHz -32.11 dBm -19.11 dB 1010 GHe 1911 GHz 500,000 kHz 191000 GHz 31,95 dbm 18,95 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86314 GHz 1.46 dBm -268.54 dB 1.011 GHz 1.920 GHz 1,000 MHz 1.91102 GHz -25.91 dbm S12.91 dB
T
) i )
Date: 2.NOV.2019 112253 Date: 2.NOV.2019 11:3221
Sporton International (Kunshan) Inc. Page Number : B78 of B238
TEL : +86-512-57900158 Report Issued Date : Dec. 06, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56YK2



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec

Ref Level 23.80 dBm
SGL Count 100/100

m

Offset 5.80 dB Mode Auto Sweep

Spectrum

Ref Level 23,30 dém
SGL Count 100/100

offset 5.50 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 chiiL §heck SRS | SPURIMECHBEKARS BARS
Line _§PURIOUS_| INE_ABS 1pA Line _§PURIOUS_|LINE_ABS PARS ”
10 dem 10 dBm ’ \
0 dem JJ - 0 dom ‘ L
-10 dem L -10 dBm J
| SPURIOUS_LINE_ABS_ J L ] |
20 dam f 1, 20 dBm '“\
-30 dem r[ | [’} \ -30 dBm f\ / q
p‘u\ \"“m J 40 dBm 1 i
- Ly L 1 e Nl {1 |
”LMWM N HJU \ M “‘\HH\ 'L WYL T~
0 dam Ll )/ b dhm WU (VIR !
F o AR e o ey v =

70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184234 GHz -40.88 dem -27.83 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 20.35 dbm -0.65 d&

1.849 GHz 1.860 GHz 200.000 kiz 1.84558 GHz -31.65 dbm -18.85 da 1.910 GHz 1.911 GHz 200,000 kHz 1.91000 GHz -30.10 dBm -17.10 d8

1.850 GHz 1.870 GHz 100,000 kHz 185100 GHz 20,70 dém -9.30 dB 1011 CHz 820 ons 1,000 Mz 191119 chs ~39.50 cbm 3650 cb

]" 1

Date: 2 NOV 2019 11:21:46

i

Date: 2 NOV 2018 11:31:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um 2
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 2380 d8m Offset 5.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [®1 2vgPwr
20 abiiL GhEck AT | SPURIMAECHYEK RS _ PARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_LINE_ABS PASS
10 dBm 10 dBm
0 dBm e . ] 0 demar . v"\l'w"‘"\
-10 d8m -10 dom
| SPURIOUS_LINE_ABS_ J 1 l
-20 dBm i i -2 dem t
4 M \ |
-3 -30 dem ——
T,
paet./ J - [
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
-70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|['Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84866 GHz -26.72 dém -13.72 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.90282 GHz 0.60 dém -29.40 dB
1.843 GHz 1.850 GHz 200.000 kHz 1.84398 GHz -33.45 dBm -20.45 dB 1010 GHe 1911 GHz 500,000 kHz 191004 GHz 33,25 dbm 50,25 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86839 GHz 0.71 dBm -29.20 dB 1.011 GHz 1.920 GHz 1,000 MHz 1.91106 GHz 26,65 dBm -13.65 db
T
) i )
Date: 2.NOV. 2019 11.24.01 Date: 2.NOV.2019 11:33.28
Sporton International (Kunshan) Inc. Page Number : B79 of B238
TEL : +86-512-57900158 Report Issued Date : Dec. 06, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56YK2



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 23.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 23.80 d2m  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chiiL §heck pARS P UBIBIECHDE RS BARS
Line _§PURIOUS_| INE_ABS Hm Line _§PURIOUS_|LINE_ABS PAES ﬂ
10 dem } 10 dBm , ‘
0 dem ‘ i 0 dom ‘ \
-10 dem 1 } -10 dBm ll
| SPURIOUS_LINE_ABS_ / L‘ I L
-20 dBm 1 -20 dBm !
ﬁ,‘ k i} -30 dBm fl \q
b‘ |\ -40 dem - ,,J)
AL\ I L) M —Slﬂ:lﬁm A |'I fJ
Slb A r/ ﬂ[” ) \ \ H ) / | e K oo
Al A \ 93 dhn AL Ly #
W v [ - - YN YT [y T Y aY S
70 dém -70 dem
Start 1,84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184889 GHz -40.10 dém -27.10 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00889 GHz 20.39 dbm -0.61 d&
1.843 GHo 1.850 GHz 200.000 kHz 1.85000 GHz -33.03 dam -20.03 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91000 GHz -33.36 dBm -20.36 de
1.850 GHz 1.870 GHz 100,000 kHz 185111 GHz 20,41 dBm -9.59 dB 1011 CHz 820 ons 1,000 Mz 191134 chs ~30.47 cbm 5647 b

]" 1

Date: 2 NOV 2019 12:05:58

i

Date: 2 NOV 2018 12:09:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 23.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 23.80 dém  Offset 5.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifiL Gheck PAES | SPUB|RIECHBEKAES PARS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 d8m vy T T # \ 0 dBmery . TR -]
-10 dem | -10 dBm
| SPURIOUS_LINE_ABS_ J 1 \
20 dBm ; -2d dem 1
s ] Jan |
1 - ! T e
-~y o E | o I
-40 dBm -40 dBm
50 dam 50 dBm
50 dem 60 dBm
70 dém -70 dem
Start 1.84 GHz 3003 pts stop 1.87 GHz | |[[tart 1.89 cHz 3003 pts Stop 1.97 GHiz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84868 GHz -26.76 dem -13.76 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80052 GHz 0.67 dBm -20.33 dB
1.843 GHo 1.850 GHz 200.000 kHz 1.84812 GHz -33.20 dam -20.20 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91001 GHz -33.14 dBm -20.14 de
1.850 GHz 1.870 GHz 100,000 kHz 1.86200 GHz 1.06 dém -28.94 dB 1011 CHz 820 ons 1,000 Mz 191132 chs T 1491 B

]" 1

Date: 2.NOV.2019 12:07.08

i

Date: 2.NOV.2019 12:08:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YK2

Page Number : B80 of B238
Report Issued Date : Dec. 06, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 2 NOV 2019 10:02:43

Date: 2 NOV.201S 10:03:38

n [ sp =
Ref Level 0,00 dBm  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
10 ddRf—HEURIOUS LINF ABS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm
T r. A s T r o e
| e -50 dBm 1 o ST e B
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 94304098 MHz -53.65 dBm -40.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 899.41279 MHz -53,57 dBm -40.57 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -54.10 dBm -41.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -54.56 dBm -41.56 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.84435 GHz -53,01 dBm -40,01 dB 1,920 GHz 3,000 GHz 1.000 MHz 268385 GHz -52,93 dBm -30,03 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -44.82 dBm -31.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -44.81 dBm -31.61 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.84977 GHz -48.12 dBm -35.12 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.89789 GHz -48,39 dBm -35.39 d&
13.000 GHz 19,500 GHz 1.000 MHz 17.46791 GHz -46.20 dBm -33.20 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.91103 GHz -46,07 dBém -33.07 d&
—
{ 1 J L] ( )| J L]

Middle Channel / QPSK

Middle Channel / 16QAM

n e Sp I:Iv?
Ref Level 0.00 dem  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
-40 dBm
r N s 1 a A,
- Caas Aama 50 dem — = e~
e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 850.45227 MHz -53.70 dBm -40.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 733.14093 MHz -53.56 dBm -40.56 dB
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30,000 MHz 1,000 GHz 1.000 MHz B76.14443 MHz -53.71 dBm -40,71 dB 30,000 MHz 1,000 GHz 1.000 MHz 873.72064 MHz -53,56 dem -40,56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.55 dBm -40.55 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -54.04 dBm -41.04 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.81484 GHz -52,91 dBm -39,91 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.68349 GHz -52,78 dBm -30,78 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -45.12 dBm -32.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -45.81 dBm -32.81 db
9.000 GHz 13.000 GHz 1.000 MHz 12.80827 GHz -48.39 dBm -35.39 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.81177 GHz -48,34 dBm -35.34 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.89353 GHz -46.15 dBm -33.15 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.91453 GHz -46.09 dBm -33.00 d&
{ 1 J L] ( )| J L]

Date: 2 NOV 2019 10:35:35

Date: 2 NOV.2018 10:36:30

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 2.NOV 2019 10:38.04

Date: 2. NOV.2015 10:38.59

n e Sp I:Iv?
Ref Level 0.00 dem  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 908.62318 MHz -53.61 dBm -40.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -53.75 dem -40,75 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -54.39 dBm -41.39 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -54.21 dBm -41.21 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.64354 GHz -53,00 dBm -40,00 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.68708 GHz -52,88 dBm -30,88 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75569 GHz -46.10 dBm -33.10 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7556% GHz -46.59 dBm -33.59 db
9.000 GHz 13.000 GHz 1.000 MHz 12.82877 GHz -48.21 dBm -35.21 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.78428 GHz -48.50 dBm -35.50 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.91403 GHz -46.22 dBm -33.22 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.03944 GHz -46.28 dBm -33.28 d&
( ) J - ( Il ] i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YK2

Page Number : B84 of B238
Report Issued Date : Dec. 06, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG902103B

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0,00 dBm  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.80 db Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 768.52824 MHz -53.74 dBm —40.74 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -53,57 dBm -40.57 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65466 GHz -54.63 dBm -41.63 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -54.84 dBm -41.84 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.66945 GHz -52,92 dBm -39,92 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,79469 GHz -52.86 dBm -30,86 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99642 GHz -48.81 dBm -35.81dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98842 GHz -48,94 dBm -35.94 db
9.000 GHz 13.000 GHz 1.000 MHz 11.91389 GHz -48.36 dBm -35.36 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.90039 GHz -48,42 dBm -35.42 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.89553 GHz -46.21 dBm -33.21de 13.000 GHz 19,500 GHz 1.000 MHz 15.92702 GHz -46.10 dBm -33.10 d&
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LTE Band
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Lowest Channel / QPSK

Lowest Channel / 16QAM
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Ref Level 0.00 dem  Offset 5.80 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5.80 db Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 851.50655 MHz -53.68 dBm -40.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.30335 MHz -53.56 dBm -40.56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -53.49 dBm -40.49 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -52,89 dBm -39.89 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.66081 GHz -52,96 dBm -39,96 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,78389 GHz -52,85 dBm -30,85 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70118 GHz -45.54 dBm -32.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7016% GHz -45.70 dBm -32.70 db
9,000 GHz 13,000 GHz 1.000 MHz 12.83277 GHz -48,19 dBm -35.19 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.94838 GHz -48,28 dBm -35.28 dB
13,000 GHz 18.500 GHz 1.000 MHz 15.80503 GHz -45.98 dBm -32,98 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.89653 GHz -45.,92 dBm -32.92 db
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